
 

 

 

 

 

 

 

UNDERSTANDING THE EFFECTS OF PRE-OZONATION ON GEOSMIN AND 

NATURAL ORGANIC MATTER REMOVAL 

 

 

 

 

by 

 

 

 

 

Dallys Ellen Serracin-Pitti 

 

 

 

Submitted in partial fulfilment of the requirements 

for the degree of Master of Applied Science 

 

 

at 

 

 

Dalhousie University 

Halifax, Nova Scotia 

 March 2017 

 

 

 

 

 

 

 

© Copyright by Dallys Ellen Serracin-Pitti, 2017 

 

 

 

 

 

 
 



 ii 

 

TABLE OF CONTENTS 

  

LIST OF TABLES ............................................................................................................ v 

LIST OF FIGURES ......................................................................................................... vi 
[...]
because they account for many consumer complaints. However, for consumers, the T&O 

of drinking water is their way of judging the quality and safety of their tap water 

(Nerenberg et al., 2000; Srinivasan & Sorial, 2011). This research examined the T&O 

compound, geosmin, found in Pockwock Lake, a water supply in Halifax, Nova Scotia. 

Geosmin is a microbial metabolite that results from the biodegradation of various types of 

cyanobacteria found in eutrophic waters and possesses an earthy/musty odor with a 

human threshold detection limit, of 4 ng/L. There are no health risks associated with 

geosmin and therefore it is not regulated in the Canadian Drinking Water Quality 

Guidelines (Health Canada, 2017). 

 

Geosmin is very resistant towards conventional water treatment processes and therefore 

difficult to achieve non-detect levels (Elhadi et al., 2006). Ozone (O3) oxidation was 

studied as an alternative treatment approach to combat the T&O compound from raw 

Pockwock water. O3 is an extremely strong oxidant and disinfectant and has been known 

to remove T&Os from water. O3 will react with natural organic matter (NOM) via two 

mechanisms: directly by dissolved molecular O3 and indirectly by hydroxyl radical 

formation. Understanding the effects of O3 on NOM and how it can be utilized for 

optimal performance is important for the drinking water industry.  

 

This study examined the ability for pre-ozonation to remove geosmin below 4 ng/L from 

raw water. The experiment was designed as a 23-factorial experiment using 1 and 10 

mg/L O3, 5 and 20 ng/L geosmin, at pH 6 or 8, respectively. The changes in NOM, 

characterized by parameters such as dissolved organic carbon, UV254, fluorescence 

spectroscopy and zeta potential, due to pre-O3 treatment at 1 and 10 mg/L was also 

investigated. At an initial geosmin concentration of 5 ng/L, pre-ozonation at both 1 and 

10 mg/L at pH 6 and 8 was effective in reducing the T&O to below 4 ng/L. Samples 

ozonated at pH 8 achieved better results than ozonated at pH 6, suggesting that reaction 

of hydroxyl radicals with NOM were the main removal mechanism. When initial target 

geosmin concentration was 20 ng/L, pre-ozonation was less effective at reaching the 4 

ng/L target. Following ozonation, all samples were coagulated, flocculated and filtered, 

simulating full-scale conventional filtration treatment.  

 

NOM removal characterized by various parameters indicated that coagulation preceded 

by the low O3 dose, improved NOM removal, whereas the high O3 dose resulted in 

detrimental effects. Although geosmin was removed partially at the high O3 dose, NOM 

removal was negatively affected. Further research is required to find the optimal 

operating O3 dose that inadvertently does not disrupt NOM removal while achieving 

adequate T&O removal. 



 viii 

 

 

LIST OF ABBREVIATIONS USED 
 

 

Alum  aluminum sulfate 

 

AOPs  advanced oxidation processes 

 

°C  degrees Celsius 

 

CO2  carbon dioxide 

 

Da  Daltons 

 

DBP  disinfection by-product 

 

DI  deionized water 

 

DOC  dissolved organic carbon 

 

FEEM  fluorescence excitation emission matrix 

 

FSP  full scale plant 

 

g  gram 

 

GAC  granular activated carbon 

 

GC-MS gas chromatography – mass spectrometry  

 

HPSEC high pressure size exclusion chromatography 

 

H2O2  hydrogen peroxide 

 

JDKWSP John Douglas Kline Water Supply Plant 

 

KI  potassium iodide 

 

KMnO4 potassium permanganate 

 

L  liter 

 

L/min  liters per minute 

 

LMW  low-molecular weight 



 ix 

 

MAC  maximum acceptable concentration  

 

m  meter 

 

MIB  2-methylisoborneol 

 

μm  micrometer 

 

μg/L  micrograms per liter 

 

mg/L  milligrams per liter 

 

min  minute 

 

mm  millimeter 

 

MW  molecular weight 

 

mV  millivolts 

 

ng  nanograms 

 

nm  nanometer 

 

NaOH  sodium hydroxide 

 

NOM  natural organic matter 

 

NTU  nephelometric turbidity units 

 

O3  ozone 

 

PAC  powdered activated carbon 

 

pH  potential hydrogen 

 

psi  pounds per square inch 

 

RO  reverse osmosis 

 

rpm  revolutions per minute 

 

SD  standard deviation 

 

SEC  size exclusion chromatography  



 x 

 

SUVA  specific UV absorbance at 254 nm 

 

T&O  tastes and odours 

 

TOC  total organic carbon 

 

UV  ultra violet 

 

UV254  ultra violet absorbance at 254nm 

 

WTP  water treatment plant 

 

ZP   zeta potential 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 xi 

 

ACKNOWLEDGMENTS 
 

 

 

I would like to thank my supervisor Dr. Graham Gagnon for his support, guidance and 

encouragement throughout my graduate studies and for giving me the opportunity to 

present my research at local and international conferences. Thank you, Dr. Gagnon, for the 

opportunity to work as the Pilot Plant operator at the J. D. Kline Water Supply Plant, the 

experience I gained there will be invaluable to my future work. I would also like to thank 

Dr. Walsh and Dr. Gibson for being a part of my committee and for reviewing my thesis. 

Thank you to the Natural Science and Engineering Research Council/Halifax Water 

Industrial Research Chair program for funding my research. I would also like to thank 

Amina Stoddart, Sean MacIsaac, Dr. Yuri Park, Heather Daurie, Elliott Wright, Lindsay 

Anderson, and Michael Brophy for your helpfulness and laboratory expertise. Thanks to 

everyone at CWRS and JDKWSP, you guys made the last few years a lot of fun! Thank 

you to my friends and family for your support and kind words throughout my graduate 

studies. Finally, a big thank you to my best friend and partner, Dave Cameron. Your 

support, motivation, and patience along the way is much appreciated; I could not have done 

it without you! 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



CHAPTER 1 INTRODUCTION 

 

1.1 PROJECT RATIONALE 

 

The presence of tastes and odors (T&O) in drinking water continues to cause problems for 

water utilities across Canada and the United States. For consumers, the T&O at the tap is 

their way of judging how clean and safe the water is for consumption. Any off flavor 

associated with potable water can result in perceived health problems (Elhadi et al., 2006; 

Nerenberg et al., 2000). A T&O compound found in eutrophic source waters called trans-

1 10-dimethyl-trans-9-decalol (geosmin) is progressively on the rise, resulting in water 

utilities having to constantly improve treatment processes. Geosmin is often affiliated as 

having an earthy/musty odor and possessing an extremely low human threshold detection 

limit of 4 ng/L (Elhadi et al., 2006; Liang et al., 2007). Currently there is no maximum 

acceptable concentration (MAC) for geosmin in the Canadian Drinking Water Quality 

Guidelines set by Health Canada (Health Canada, 2017), partly due to it not being a health 

concern or threat to consumers (Srinivasan & Sorial, 2011). 

 

Geosmin is a complex tertiary alcohol compound derived from the metabolism and 

biodegradation of various types of cyanobacteria (blue-green algae) or actinomycetes. 

During warmer temperatures, nutrients accumulate in lakes, rivers, streams etc. which can 

lead to a proliferation of cyanobacteria blooms (Srinivasan & Sorial, 2011). During these 

warmer times, geosmin transpires and can remain in surface waters even when 

temperatures begin to drop. For that reason, geosmin can be detected through the Fall and 



 2 

Winter months in a water treatment plant (WTP) depending on the treatment processes in 

place (Jüttner & Watson, 2007). 

 

The J.D. Kline Water Supply Plant (JDKWSP) draws its water from a protected, 

uninhabited, and pristine lake source known as Pockwock Lake. Water quality in the lake 

is extremely high, containing low organics, low turbidity, and low color. JDKWSP is a 

direct dual media filtration plant that has the capacity to treat 220 ML/day. In 2016, the 

plant produced on average 83 ML/Day (“Water Treatment Plants | Halifax Water,” 2017). 

In late Summer and early Fall of 2012 the local water utility of Halifax experienced a 

drastic increase in customer complaints because of the T&O experienced at the tap. 

Geosmin was positively identified in Pockwock Lake and labeled the cause of the T&O 

outbreak. 

 

Conventional treatment methods (coagulation, flocculation, & filtration) lack the ability to 

remove geosmin to levels undetectable by humans. Educating the public and finding 

alternative technologies that can remove this persistent T&O compound is of utmost 

importance in maintaining customer satisfaction (Elhadi et al., 2006; Ho et al., 2002; 

Srinivasan & Sorial, 2011). Since the initial outbreak at JDKWSP, the plant converted to 

passive biofiltration through the removal of pre-chlorination. The objective of removing 

pre-chlorine from the pre-treatment (rapid mix) was to reduce chlorinated disinfection by-

product (DBP) formation. It was hypothesized that by removing prechlorine, the anthracite-

sand filters would remove particles as well as operating biologically (Stoddart & Gagnon, 



 3 

2015). Even with the change in pre-treatment, geosmin continued to persist which led to 

the inquiry of alternative treatment options at JDKWSP. 

 

The most accessible treatment approach applied to combat seasonal T&O issues is 

adsorption using powered activated carbon (PAC) or granular activated carbon (GAC) 

(Zamyadi et al., 2015). Alternatively, other methods include oxidation via chlorine, 

chloramines, chlorine dioxide, and potassium permanganate (KMnO4) (Lalezary et 

al.,1986; Nerenberg et al., 2000). Novel treatment methods on the rise are advanced 

oxidation processes (AOPs). AOPs involve strong oxidants such as ozone (O3), hydrogen 

peroxide (H2O2), and/or ultra violet (UV) light or a combination thereof to oxidize or 

remove target compounds. Because every water matrix is different and complex, there is 

not one treatment that is guaranteed to remove T&O compounds without the possibility of 

unintended consequences such as, reduced natural organic matter (NOM) removal, 

increase in DBPs, reduced filter runtimes etc. For that reason, it is critical for a potential 

treatment technique to be thoroughly investigated for possible risks and/or benefits to the 

entire water treatment process.  

 

Based on the current treatment processes at JDKWSP, O3 was considered a viable option 

to explore as a possible treatment method for removing geosmin. In literature, studies 

involving pre-ozonation and biofiltration have been investigated and proved suitable in not 

only T&O removal but also improved effluent quality water. As such, ozone is becoming 

a more attractive alternative within North America to using chlorine products because of 

the strict guidelines set on finished water chlorinated disinfection byproducts (DBPs) due 



 4 

to their known carcinogenic attributes  (Nerenberg et al., 2000). Ozone is a very strong 

oxidant and disinfectant and will react with NOM in water to produce low-molecular 

weight (LMW), oxygenated byproducts that can be removed through biodegradable 

processes. For that reason, a tandem ozone-biofiltration treatment could remove geosmin 

below the threshold limit while improving finished water quality through increased NOM 

removal (Elhadi et al., 2006).  

 

1.2 RESEARCH OBJECTIVES 

 

In this study, the ability of O3 to oxidize geosmin from raw water and effectively increase 

NOM removal during coagulation and flocculation at the bench-scale level was evaluated. 

A 23-factorial analysis experiment was investigated. The experimental design evaluated 

raw water with a pH adjusted to 6 or 8, spiked with a known geosmin concentration of 5 

or 20 ng/L and then subsequently ozonated at 1 or 10 mg O3/L. The experimental conditions 

consider the low and high extremity of geosmin concentration experienced by Pockwock 

Lake, the influence of pH, and a conservative approach when applied O3 is greater than 

available carbon content (3 mg O3/ mg DOC). 

 

The main objective of this research was to understand and evaluate the potential for pre-

O3 to effectively remove geosmin from Pockwock raw water while simultaneously 

assessing if any additional benefits within the simulated treatment train were achieved. 

Knowledge and information on pre-O3 in relation to downstream treatment processes (other 



 5 

than taste and odor removal) is very limited and often contradicting in literature (Li et. al., 

2009).  

 

The research objectives were as follows: 

 

1. Design a bench-scale procedure for pre-ozone treatment followed by a direct 

filtration jar test procedure 

2. Determine if geosmin can be removed below the human threshold detection limit 

of 4 ng/L from initial spiked concentrations 

3. Determine the downstream impacts or unintended consequences of applied pre-

ozone 

 

1.3 ORGANIZATION OF THESIS 

 

This thesis is organized as follows: 

Chapter 1 provides introduction and background information on the rationale of the 

research. Chapter 2 outlines the literature review used to understand background content 

on T&Os, NOM, and O3. Chapter 3 describes all materials and methods used throughout 

the experiments. Chapter 4 outlines the results and discussion pertaining to geosmin and 

NOM oxidation and removal post O3.  Chapter 4 also examines the role of O3 and how it 

affects geosmin and NOM throughout chemical coagulation, flocculation and simulated 

filtration. Chapter 5 provides a conclusion of the results obtained from the bench-scale 

experiment, as well as recommendations for any further research. 



 6 

CHAPTER 2 LITERATURE REVIEW 

 

2.1 OVERVIEW OF TASTES AND ODOURS 

 

Tastes and odors associated with potable water tend to receive negative attention and 

subsequently lower the confidence of the end consumer. It is important for drinking water 

utilities to continue educating the public on the safety of their water when a T&O issue 

arises, especially if there is no associated health risk. Common T&Os typically identified 

throughout the water treatment process are shown in Figure 1 (Suffet et al., 1999). 

 

Figure 1: Drinking Water Taste and Odor Wheel (Suffet et al., 1999) 

 



 7 

A national survey conducted throughout the United Sates (US) in 1985, indicated that more 

than 15% of consumers used bottled water or in-home treatment devices due to either a 

taste or odor linked to the tap water (Manwaring et al., 1986). A different survey conducted 

throughout the US and Canada rated “earthy” as the second highest odor problem based on 

244 (of 377) responses. In the survey, water utilities using groundwater only, reported 

minor and short-term problems than those of surface water only. Additionally, surface 

water utilities reported T&O issues as a more serious problem whereas ground water only 

utilities reported their T&O issues as a low concern (Suffet et al., 1996). 

 

The severity of a T&O outbreak is a main concern; however, the duration of the outbreak 

poses problems, mainly for the end consumer if the T&O is detectable. Approximately 44% 

of surface water outbreaks lasted longer than one week, compared to 10% of ground water 

outbreaks reported (Suffet et al., 1996). Utilities relying on surface water sources are prone 

to more frequent and long lasting T&O problems due to a greater risk of contamination. 

Unfortunately, surface water utilities can only rely on modifying current processes or 

adapting seasonally so that T&O problems can be solved.  

 

2.1.1 Geosmin 

 

Geosmin (molecular formula: C12H22O) is an off flavor and odor compound produced as 

metabolites by various cyanobacteria and actinomycetes (Zamyadi et al., 2015). The 

chemical structure of geosmin is provided in Figure 2. Geosmin is described as an earthy, 

musty, or moldy odor compound as shown on the drinking water taste and odor wheel i 